
Old Dominion University Old Dominion University 

ODU Digital Commons ODU Digital Commons 

Civil & Environmental Engineering Theses & 
Dissertations Civil & Environmental Engineering 

Summer 8-2023 

Evaluating Direct Filtration as an Alternative to Conventional Evaluating Direct Filtration as an Alternative to Conventional 

Carbon-Based Advanced Treatment for Indirect Potable Reuse Carbon-Based Advanced Treatment for Indirect Potable Reuse 

Savannah M. Flemmer 
Old Dominion University, smore007@odu.edu 

Follow this and additional works at: https://digitalcommons.odu.edu/cee_etds 

 Part of the Civil Engineering Commons, Environmental Engineering Commons, and the Water 

Resource Management Commons 
[...]
   ANALYTICAL METHODS .................................................................................................. 28 

IV. MANUSCRIPT #1: PILOT-SCALE EVALUATION OF DIRECT FILTRATION FOR 

CARBON-BASED ADVANCED TREATMENT OF SECONDARY AND TERTIARY 

EFFLUENTS ................................................................................................................................ 30 

   ABSTRACT ........................................................................................................................... 30 

   INTRODUCTION .................................................................................................................. 31 

   METHODOLOGY ................................................................................................................. 37 

   RESULTS AND DISCUSSION ............................................................................................ 40 

   CONCLUSIONS .................................................................................................................... 63 

V. ENGINEERING SIGNIFICANCE .......................................................................................... 66 

REFERENCES ............................................................................................................................. 69 

APPENDICES .............................................................................................................................. 74 

VITA ............................................................................................................................................ 94 



x 

 

LIST OF TABLES 

Table                Page 

1. Source Water Quality ................................................................................................................ 20 

2. Pilot Plant Design Criteria ........................................................................................................ 22 

3. Pilot Testing Plan ...................................................................................................................... 25 

4. Analytical Methods ................................................................................................................... 29 

5. Source Water Quality ................................................................................................................ 37 

6. Pilot Plant Design Criteria ........................................................................................................ 38 

7. Pilot Testing Schedule .............................................................................................................. 40 

8. Pilot Plant Operating Parameters .............................................................................................. 41 

9. Summary of Mean Filter Runtime, UFRV, and Head Loss Development ............................... 48 

10. Comparison of TOC Removal for Conventional and Direct Filtration .................................. 51 

11. Comparison of Mean TOC Removal for Different EBCTs and Coagulant Types ................. 53 

12. NDMA Formation with Pre-Ozonation and Intermediate Ozonation ..................................... 77 

13. Backwash Water Utilization Calculations .............................................................................. 85 

14. Direct Filter Loading Rate, Filter Runtime, and UFRV ......................................................... 87 

15. Summary of TOC Removal Along the Filter Columns .......................................................... 89 

 

  



xi 

 

LIST OF FIGURES 

Figure                Page 

1. Process Flow Diagrams for Conventional Treatment and Direct Filtration ............................... 2 

2. Pilot Process Flow Diagram...................................................................................................... 22 

3. Pilot Process Flow Diagram...................................................................................................... 38 

4. YRTP Direct Filter Operations ................................................................................................. 42 

5. NTP Direct Filter Operations (3.8 gpm/sf) ............................................................................... 44 

6. NTP Direct Filter Operations (2.5 gpm/sf) ............................................................................... 46 

7. YRTP Pilot Total Phosphorus Concentrations for Conventional Treatment and Direct  

Filtration ........................................................................................................................................ 57 
 

8. NTP Pilot Total Phosphorus Concentrations for Conventional Treatment and Direct  

Filtration ........................................................................................................................................ 58 
 

9. Comparison of Total Phosphorus Removed Per Dose of Aluminum for ACH and Alum ....... 59 

10. YRTP Direct Filter Operations Under Enhanced Solids Loading Conditions ....................... 61 

11. NTP Direct Filter Operations Under Enhanced Solids Loading Conditions .......................... 62 

12. Intuitech Flocculation Sedimentation Pilot ............................................................................. 74 

13. Rapid Mix and Flocculation Basins for Direct Filtration Pilot ............................................... 74 

14. Intuitech Ozone Pilots ............................................................................................................. 75 

15. Intuitech Biofiltration Pilots ................................................................................................... 75 

16. YRTP Direct Filter Runs Across the Entire Pilot Testing Period ........................................... 79 

17. YRTP TOC Concentrations .................................................................................................... 80 

18. NTP TOC Concentrations ....................................................................................................... 80 

19. YRTP TOC Removal (10-minute EBCT)............................................................................... 81 

20. NTP TOC Removal (10-minute EBCT) ................................................................................. 81 



xii 

 

Figure                Page 

21. NTP TOC Removal (15-minute EBCT) ................................................................................. 82 

22. NTP TOC Removal (Alum, 15-min EBCT) ........................................................................... 82 

23. YRTP Temperature and TOC Removal .................................................................................. 83 

24. NTP Temperature and TOC Removal .................................................................................... 84 

25. Loading Rate and Filter Run Time ......................................................................................... 86 

26. Loading Rate and Unit Filter Run Volume ............................................................................. 87 

27. TOC Removal Along the Filter Columns (Including Upstream Treatment) .......................... 88 

28. TOC Removal Along the Filter Columns (Filter Only) .......................................................... 89 

29. Jar Testing Results - Orthophosphate ..................................................................................... 91 

30. Jar Testing Results – pH ......................................................................................................... 91 

31. Jar Testing Results – Alkalinity .............................................................................................. 92 

32. Jar Testing Results – Zeta Potential ........................................................................................ 92 

33. Jar Testing Results – UV254 Absorbance .............................................................................. 93 

34. Jar Testing Results – DOC ...................................................................................................... 93 

35. Direct Filtration OP Removal with Increasing Alum Doses .................................................. 95 

36. NTP Direct Filter Operations with High Alum Dose ............................................................. 96 

 

  



1 

 

CHAPTER I 

INTRODUCTION 

 

Background and Motivation 

In a world facing water scarcity and population growth, potable reuse has emerged as a 

potential solution to water supply challenges.  Advanced treatment technologies continue to evolve 

to meet water quality standards at lower costs for diverse applications.  Membrane-based treatment 

with reverse osmosis and advanced oxidation has proven to be effective at producing high-quality 

drinking water from treated wastewater. Alternatively, carbon-based treatment with ozone and 

biofiltration offers a less energy-intensive process that produces comparable final effluent and 

eliminates the need for brine disposal that is required with reverse osmosis.  While membrane-

based treatment achieves more efficient total organic carbon (TOC) removal, carbon-based 

treatment may be preferred for applications where treated water is injected into the subsurface 

because the final effluent may be more compatible with groundwater chemistry (Vaidya et al., 

2019). Ozone-biofiltration systems traditionally follow conventional drinking water design, 

including an upstream clarification step to avoid overloading filters and to achieve additional 

contaminant and pathogen removal. 

Unlike conventional treatment, direct filtration does not include a clarification step prior to 

filtration (Figure 1).  In direct filtration, coagulation is used to form filterable pin-flocs instead of 

larger settleable flocs, therefore requiring lower coagulant doses and shorter detention times than 

conventional treatment.  With fewer and smaller concrete tanks and less coagulant usage, direct 

filtration can significantly reduce capital costs, chemical costs, and site footprint.  In the context 



2 

 

of reuse, this potential cost-savings alternative could eliminate the need for a separate solids 

handling facility and operations.  However, compared to conventional filters, direct filters may 

require more frequent backwashing, give lower unit filter run volumes, and remove less organic 

matter. Without a sedimentation step, direct filtration may only be suitable for low turbidity source 

waters.  Direct filtration has been researched and implemented in the drinking water sector for 

several decades (Culp, 1977). There is, however, a gap in literature on direct filtration for carbon-

based advanced treatment for potable reuse applications.  

 

 

Figure 1: Process Flow Diagrams for Conventional Treatment and Direct Filtration 

 

Hampton Roads Sanitation District (HRSD) is considering direct filtration as an alternative 

to conventional carbon-based advanced treatment for their indirect potable reuse project, the 

Sustainable Water Initiative for Tomorrow (SWIFT).  HRSD is a wastewater utility in southeastern 



3 

 

Virginia operating 14 water reclamation facilities with a total average capacity of 150 million 

gallons per day (MGD).  Through SWIFT, HRSD will apply advanced treatment technologies to 

treated wastewater to produce high-quality drinking water for recharge into the Potomac Aquifer.  

This effort will reduce nutrient loading into the Chesapeake Bay, replenish the groundwater 

supply, protect against saltwater intrusion, and slow or reverse land subsidence (HRSD, n.d.).  

Since 2018, HRSD has demonstrated successful treatment and recharge operations at the 1-MGD 

SWIFT Research Center (Hogard et al., 2021). The demonstration facility receives secondary 

effluent and applies coagulation, flocculation, sedimentation, ozonation, biofiltration, granular 

activated carbon (GAC) adsorption, and ultraviolet (UV) disinfection for managed aquifer 

recharge (Figure 1). The first full-scale SWIFT facility will be located at James River Treatment 

Plant and will implement a similar conventional carbon-based advanced treatment process. The 

second full-scale SWIFT facility will be located at Nansemond Treatment Plant, with the 

possibility of additional SWIFT facilities at some of HRSD’s other major treatment plants.  Current 

research efforts include optimizing the existing conventional carbon-based system for treating 

different wastewater plant effluents to meet all drinking water maximum contaminant limits and 

health advisory limits. 

As a wastewater utility, HRSD complies with the Clean Water Act’s National Pollutant 

Discharge Elimination System1 (NPDES) and the Environmental Protection Agency’s (EPA) 

Chesapeake Bay Total Maximum Daily Load2, governed by the Virginia Department of 

Environmental Quality3.  Managed aquifer recharge through SWIFT is regulated under the Safe 

Drinking Water Act’s Underground Injection Control (UIC) program4, implemented by EPA 

 
1 33 U.S. Code § 1342 
2 CWA § 303  
3 33 U.S. Code § 1313, 9VAC25-720, 9VAC25-820 
4 40 CFR §144 



4 

 

Region 35.  Regulations referenced in this study include UIC filter effluent turbidity and TOC 

limits and NPDES phosphorus limits.  Individual filter effluent turbidity must be below 0.15 NTU 

95% of the time and never greater than 0.30 NTU in two consecutive 15-minute measurements, 

and TOC must meet a 4 mg/L monthly average or 5 mg/L maximum instantaneous value6.  When 

recharge operations are offline, SWIFT treatment processes may be used as tertiary wastewater 

treatment, and to maintain compliance with nutrient discharge regulations, filter effluent total 

phosphorus (TP) must be below 0.3 mg/L-P as an annual average7.  Conventional SWIFT 

treatment achieves sufficient turbidity, TOC, and TP removal, as demonstrated at the 1-MGD 

SWIFT Research Center.  While eliminating the sedimentation step from the treatment process has 

the potential to provide significant cost-savings, it is uncertain whether direct filtration can reliably 

achieve treatment goals. 

 

Project Objectives 

A pilot study was developed to determine whether direct filtration could be a viable 

alternative to conventional treatment for HRSD’s SWIFT project.  A pilot plant with two parallel 

treatment trains was configured to compare conventional treatment and direct filtration for both 

secondary and tertiary effluents. The objectives of this study were to assess whether direct filtration 

could achieve (1) filter effluent turbidity requirements without excessive backwashing, (2) 

sufficient TOC removal without driving up the cost of GAC regeneration, and (3) phosphorus 

 
5 40 CFR §145 
6 VAS5B170028617 
7 VA Code § 62.1-44.19:14 



5 

 

removal requirements despite lower coagulant doses.  This study also evaluated the range of 

influent water quality suitable for direct filtration.  

The two source waters tested on the pilot were tertiary denitrification filter effluent from 

HRSD’s York River Treatment Plant (YRTP) and secondary clarifier effluent from HRSD’s 

Nansemond Treatment Plant (NTP).  Conventional treatment and direct filtration pilot operations 

were compared for each source water with respect to three key parameters (filter runtimes, TOC 

removal, and TP removal).  



6 

 

CHAPTER II 

LITERATURE REVIEW 

 

Direct Filtration 

Direct filtration emerged in the mid-1900s as a potential cost-savings alternative to 

conventional drinking water treatment and has been extensively studied and applied in the drinking 

water sector (Culp, 1977).  Unlike conventional treatment, direct filtration does not have a 

clarification step prior to filtration, therefore reducing capital costs, operating costs, and site 

footprint associated with sedimentation and solids handling. Compared to the larger settleable flocs 
[...]
Gifford et al. (2018) observed a positive linear relationship between ozone dose (0.35 to 1.1 

O3/TOC) and optimal EBCT (2 to 10 minutes) for biologically activated carbon and anthracite 

filters, indicating that a longer EBCT was needed to remove additional transformed BDOC and 

acknowledging that the linear relationship may not hold at higher ozone doses and EBCTs. At high 

ozone doses (2.0-4.0 O3/TOC), Hozalski (1996) found that increasing EBCT from 4 to 20 minutes 

had no significant effect on TOC removal because the BDOC was rapidly removed in the first four 

minutes, indicating that an increased ozone dose may decrease the optimal EBCT. Compared to 

conventional treatment, direct filtration involves a higher organic loading to the filters, and a 

longer EBCT may be required to provide sufficient contact time for biodegradation.  

In addition, a lower hydraulic loading rate may be needed in direct filtration to slow head 

loss development and reduce contaminant breakthrough from shear forces.  Hutchison (1976) 

reported that direct filters operating at filtration rates from 2.4 to 7.2 gpm/sf produced comparable 

filter effluent turbidity. Williams et al. (2007), however, observed filter effluent turbidity increased 

with increasing loading rates from 5 gpm/sf to 10 gpm/sf on coagulated secondary effluent for 

tertiary filtration. A minimum hydraulic loading rate may be necessary to distribute particles across 

the depth of the filter if a low loading rate would cause particles to aggregate at the top of and 

consequentially clog the filter. A higher loading rate, however, also increases the solids loading 

rate and may promote more rapid head loss development and turbidity breakthrough, decreasing 

filter runtimes. A study by Logsdon et al. (1993) found that increasing the hydraulic loading rate 

resulted in shorter filter runs, with runtimes of 15-25 hours at 6 gpm/sf and 11-13 hours at 9 gpm/sf 

(Logsdon et al., 1993). 

Filter performance is also affected by media type and effective particle size.  In direct 

filtration applications, dual media demonstrated superior performance to single media filters with 



17 

 

the same filter depth (Weng et al., 1986; Zouboulis et al., 2007). In a direct filtration study on high 

turbidity (20-30 NTU) source water, a deep-bed monomedium filter performed better than a 

shallow dual media filter (Logsdon et al., 1993). In a study where ozone and biofiltration were 

applied to membrane bioreactor effluent, exhausted GAC media outperformed anthracite media in 

terms of TOC removal (Gifford et al., 2018). In advanced treatment applications with similar 

source water quality and operating conditions, such as ozone dose and EBCT, exhausted GAC 

media removed more TOC than sand or anthracite media by an average of 7 percentage points 

(Peterson & Summers, 2021).  Smaller effective size media are more tightly packed with smaller 

void spaces and larger total media surface, providing greater solids removal capacity. On the other 

hand, larger effective size media provide larger void spaces for greater filter depth penetration but 

less solids removal capacity for a given depth.  In direct filtration applications, media size did not 

have a significant effect on turbidity removal, but smaller effective size media exhibited more 

rapid head loss accumulation (Tate et al., 1977).   

Turbidity removal is an indicator of contaminant and pathogen removal. A direct filtration 

pilot study showed a linear correlation between aerobic spores and turbidity removals (Ndiongue 

et al., 2000). The Surface Water Treatment Rule (SWTR), revised in 2006, outlined pathogen 

removal credits for achieving target filter effluent turbidities for conventional and direct filtration9.  

Full-scale and pilot-scale studies reported comparable removal of Giardia and Cryptosporidium 

for conventional treatment and direct filtration and demonstrated a relationship between turbidity 

and cyst and oocyst removal (Nieminski & Ongerth, 1995; Ndiongue et al., 2000). On the other 

hand, Patania et al. (1995) found that direct filtration achieved less pathogen removal than 

conventional treatment and detected pathogen breakthrough as filter effluent turbidity increased 

 
9 40 CFR §141 



18 

 

from 0.1 to 0.2 NTU.  The results of that study contributed to the SWTR decision to grant less log 

removal credit for direct filtration than conventional treatment and to grant additional log removal 

for filter effluent turbidity less than 0.15 NTU10. Also in Patania et al. (1995), the quantity of 

pathogens in the source water affected its removal, and sedimentation achieved significantly less 

log removal of turbidity and pathogens for source waters low in turbidity (1 NTU) compared to 

source waters with higher turbidity (10 NTU). Results suggested that for low turbidity source 

waters, direct filtration may achieve sufficient pathogen removal and sedimentation may not 

provide substantial additional removal.  Mukherjee (1999) observed indicator virus breakthrough 

after about a week of filter operations despite low effluent turbidity, indicating that turbidity 

removal does not guarantee sufficient pathogen removal and pathogen removal should be 

validated.  That study also demonstrated enhanced indicator virus removal with upstream 

flocculation compared to in-line filtration; and virus, turbidity, and particle removal efficiencies 

declined for influent DOC greater than 5 mg/L.  Overall, studies demonstrated a relationship 

between turbidity and pathogen removal, and the SWTR established turbidity limits and pathogen 

removal credits for conventional and direct filtration drinking water treatment plants.  To extend 

this framework to potable reuse applications, the relationship between pathogen removal and 

turbidity should be further validated.  

 

Applications 

Pilot-scale and full-scale tests have demonstrated that direct filtration can be a practical 

alternative to conventional drinking water treatment.  In a pilot study comparing conventional 

 
10 40 CFR §141 



19 

 

treatment and direct filtration, direct filtration achieved comparable water quality to conventional 

with an estimated 15% cost savings (Bryant & Brailey, 1980).  In that study, direct filtration 

produced effluent turbidity less than 0.20 NTU with 1.4-1.8 mg-Al/L alum, 0.2-1.0 mg/L polymer, 

47-75 seconds rapid mix, and 2.5-4.0 gpm/sf filter loading rate.  A different pilot study showed 

direct filtration can reduce source water turbidity from 13.6 NTU to 0.16 NTU with 0.75 mg-Al/L 

alum, 1.5 mg/L polymer, and a 4.0 gpm/sf filter loading rate (Burns et al., 1984).  Burns et al. 

(1984) also compared full-scale conventional and direct filtration plants with similar source water 

and found comparable turbidity removal.  In another pilot study, direct filtration removed 99% of 

particles from the water and achieved filter effluent turbidities of 0.04-0.18 NTU (Tate et al., 

1977). Westerhoff et al. (1980) found that direct filtration and conventional treatment achieved 

comparable final effluents, reducing source water turbidity of 1-100 NTU to 0.1-0.3 NTU at 2.0-

6.0 gpm/sf filter loading rates.  Based on those results, Westerhoff et al. (1989) estimated that 

direct filtration at a 34-MGD facility can achieve $50,000 annual operating cost-savings, not 

including solids handling operations. While several direct filtration plants successfully operate 

worldwide, water quality standards vary, and filter effluent turbidities vary (Melo et al., 2021). 

The feasibility of direct filtration ultimately depends on regulatory requirements. However, there 

is limited research on direct filtration for potable reuse applications.  Pilot studies may be used to 

assess the viability of direct filtration, and Knowles et al. (2012) demonstrated that pilot 

performance is a reasonable estimate of full-scale direct filtration treatment. 

  



20 

 

CHAPTER III 

METHODOLOGY 

 

Source Water 

A pilot plant was used to compare direct filtration and conventional treatment for secondary 

and tertiary effluents.  Source water included (1) denitrification filter effluent from HRSD’s York 

River Treatment Plant (YRTP) in Seaford, Virginia and (2) secondary clarifier effluent from 

HRSD’s Nansemond Treatment Plant (NTP) in Suffolk, Virginia. YRTP is a 15-MGD water 

reclamation facility employing tertiary treatment through denitrification filters.  NTP is a 30-MGD 

water reclamation facility applying secondary treatment through five-stage Bardenpho and 

clarification. Source water quality data during pilot testing are summarized in Table 1. 

 

Table 1: Source Water Quality 

Parameter YRTP NTP Units 

Turbidity 1.46 ± 0.80 (n=116) 1.67 ± 1.75 (n=699) NTU 

TSS 2.11 ± 0.78 (n=19) 4.49 ± 3.22 (n=113) mg/L 

TOC 6.86 ± 0.59 (n=198) 9.27 ± 1.61 (n=329) mg/L 

DOC 6.71 ± 0.57 (n=38) 8.92 ± 1.16 (n=75) mg/L 

TP 0.27 ± 0.11 (n=37) 0.70 ± 0.61 (n=88) mg/L-P 

OP 0.21 ± 0.12 (n=34) 0.44 ± 0.51 (n=79) mg/L-P 

Alkalinity 125 ± 14.0 (n=47) 159 ± 19.5 (n=96) mg/L-CaCO3 

pH 7.2 ± 0.11 (n=335) 7.2 ± 0.22 (n=697) pH Units 

YRTP: Data from 2/22/2020-5/11/2020, 6/8/2020-1/22/2021  

NTP: Data from 2/1/2021-12/31/2022  

 

 



21 

 

HRSD plans to construct SWIFT advanced treatment facilities at YRTP and NTP.  YRTP 

was identified as a potential candidate for direct filtration due to its consistently low turbidity, total 

suspended solids (TSS), and total phosphorus (TP) in the final effluent. Based on the success of 

the YRTP pilot study, direct filtration was also considered for NTP, a facility with slightly higher 

and more variable effluent turbidity, TSS, and TP.  

 

Pilot Setup 

 Intuitech coagulation/flocculation/sedimentation, ozonation, and granular media filtration 

pilot plants were configured for two parallel treatment trains comparing conventional treatment 

and direct filtration (Figure 2).  The conventional treatment train consisted of (1) 

coagulation/flocculation/sedimentation; (2) ozonation; and (3) biofiltration.  The direct filtration 

train consisted of (1) ozonation; (2) coagulation/flocculation; and (3) biofiltration.  Design criteria 

are listed in Table 2.  Photographs of the pilot plant are in Appendix A.  The pilot plant was located 

inside the SWIFT Research Center at HRSD’s Nansemond Treatment Plant in Suffolk, Virginia. 

The pilot feed tank was piped with options to receive either NTP secondary clarifier 

effluent or water stored outside in a 20,000-gallon Adler tank.  For the YRTP study, denitrification 

filter effluent from YRTP was transported to the pilot by a water truck, refilling the Adler tank a 

few times a week. Pilot operations were automated and monitored through Intuitech operating 

systems.  Aluminum chlorohydrate (ACH) and aluminum sulfate (alum) were tested as coagulants 

for both conventional and direct filtration.  Polyacrylamide polymer Clarifloc C-6220 and 

polyDADMAC polymer Clarifloc C-308P from Polydyne, Inc. were used as flocculant aids for 

 



22 

 

 

 

Figure 2: Pilot Plant Process Flow Diagram 

 

 

Table 2: Pilot Plant Design Criteria 

Flocculation/Sedimentation (CF) Flocculation (DF) Ozonation 

Flowrate 2.5-4.0* gpm Flowrate 0.9 gpm Flowrate 1.0 gpm 

Rapid Mix Stages 2   Rapid Mix Stages 1   Ozone Dose 0.8-1.0 O3/TOC 

Rapid Mix HRT 0.6-1.0 min/stage Rapid Mix HRT 6.8 min/stage Contact Time 9 (?) min 

Rapid Mix G 1000 s-1 Rapid Mix G 1000 s-1 H2O2 Dose 1.0 H2O2/O3 

Floc Stages 3   Floc Stages 2   Biofiltration 

Floc HRT 21-33 min/stage Floc HRT 6.8 min/stage Flowrate 0.49-0.71 gpm 

Floc G 40/20/10 s-1 Floc G 100,60 s-1 Loading Rate 2.5-3.8 gpm/sf 

Plate Loading Rate 0.2-0.4 gpm/sf Coagulant Dose 0.8-1.5 mg/L-Al GAC Depth 5 ft 

Coagulant Dose 3.8-6.0 mg/L-Al Polymer Dose 0.5-5.0 mg/L Sand Depth 1 ft 

Polymer Dose 0.75-1.0 mg/L 
   

EBCT 10-15 min 

*For YRTP,  1.23 gpm and one-stage floc at 15 s-1, 67 min H3PO4 Dose 0.05 mg/L-P 

Filter Aid Polymer 

se 

0.05-0.10 mg/L 

 



23 

 

conventional treatment and direct filtration, respectively. Coagulants and polymers were dosed to 

rapid mix chambers. Prior to ozonation, hydrogen peroxide (H2O2) was added at a 1.0 H2O2/ozone 

ratio for bromate control and advanced oxidation. Ozone was injected via fine bubble diffusion 

and the ozone dose was manually adjusted daily based on ozone influent TOC.  The two identical 

biofilters, each with a column diameter of six inches, consisted of five feet of exhausted granular 

activated carbon (Calgon F816, effective size = 1.4 mm, uniformity coefficient = 1.4) above one 

foot of sand (effective size = 0.7 mm, uniformity coefficient = 1.4).  Each filter received low doses 

of phosphoric acid (H3PO4) to enhance biological activity and Clarifloc N-3300P (Polydyne, Inc.) 

as a nonionic filter aid polymer.  Filters were programmed to backwash with filtrate at 10 feet of 

head loss or when effluent turbidity exceeded 0.15 NTU. The filter backwash sequence consisted 

of draining the column; air scour at 1.8 scfm for 300 seconds; a mix of air scour and backwash to 

refill the column; followed by a mix of low-rate and high-rate backwashing of 3.0 gpm for 120 

seconds, 4.5 gpm for 240 seconds, and 1.0 gpm for 120 seconds. The mix of air scour and 

backwash flow rates were different for conventional and direct filters to provide a more intense 

backwash for the direct filter.  The conventional filter received air flow of 1.0 scfm and backwash 

flow of 2.0 gpm and the direct filter received air flow of 1.8 scfm and backwash flow of 1.0 gpm. 

Filter effluent was diverted to waste for at least 30 minutes and until effluent turbidity was below 

0.15 NTU for at least 120 seconds before returning to service. 

Coagulation occurred prior to ozonation for conventional treatment and after ozonation for 

direct filtration.  An alternative configuration for direct filtration, with coagulation prior to 

ozonation, was considered.  Placing coagulation prior to ozonation has the potential to provide 

additional capital cost savings by utilizing a single rapid mix stage with coagulant addition and 

using the ozone contactor and fine bubble diffusion for flocculation.  However, upstream chemical 



24 

 

addition could contribute to ozone demand, and the polyDADMAC polymer is a potential 

precursor for N-Nitrosodimethylamine (NDMA) formation by ozone, particularly with bromide 

present (Padhye et al., 2011). Furthermore, flocculation through ozonation could lead to solids 

build up in the ozone contactor or other operational issues. The alternative setup was tested on the 

direct filtration pilot and promptly rejected due to turbidity removal issues. Additional details on 

this experiment are found in Appendix B. 

 

Pilot Operations 

The pilot plants were operated and evaluated over a range of operating conditions and 

temperatures.  Filter runtimes were evaluated to determine if direct filtration can achieve filter 

effluent turbidity requirements with a reasonable backwashing frequency (runtimes >24 hours). 

TOC removal was used to investigate whether direct filtration can achieve sufficient organics 

removal without increasing downstream GAC replacement frequency.  Phosphorus removal was 

measured to see whether direct filtration could meet effluent total phosphorus requirements (<0.3 

mg-P/L).  TSS challenge testing was performed to further assess the range of influent water quality 

viable for direct filtration.  During NTP testing, an alternative loading rate, EBCT, and coagulant 

were evaluated.  The testing schedule is outlined in Table 3.   

“Normal operations” denotes the YRTP and NTP testing periods when both pilot filters 

were operated at a 10-minute EBCT, 3.8 gpm/sf loading rate, with ACH as a coagulant, and over 

a range of winter to summer temperatures.   

 



25 

 

Table 3: Pilot Testing Plan 

Operations Dates 

YRTP 

Normal operations 2/21/20-5/11/20, 6/8/20-1/22/21 

TSS Excursions 5/25/20-6/4/20 

NTP 

Normal operations 2/1/21-7/1/21, 12/25/21-1/7/22 

Lower loading rate/longer EBCT 1/7/22-3/1/22 (ACH), 3/1/22-8/2/22 (Alum) 

Alum as coagulant  3/1/22-8/2/22 

TSS Challenge Testing 1/17/23-1/31/23 

 

 

YRTP direct filtration pilot testing began in February 2020 and influent temperature was 

controlled to 20°C. Jar testing was conducted to determine initial coagulant and polymer doses 

based on visual pin-floc formation for the direct filtration treatment train and based on turbidity 

removal for the conventional treatment train. For direct filtration, coagulant and polymer doses 

were further adjusted on the pilot plant to improve filter turbidity removal and head loss 

development.  The coagulant doses that most consistently achieved filter runtimes greater than 24 

hours were 0.8 mg-Al/L ACH and 1.0 mg/L polymer.  For conventional treatment, 3.8 mg-Al/L 

ACH and 0.75 mg/L polymer were used. In the next phase of YRTP testing, secondary clarifier 

effluent from YRTP was tested on the pilot to evaluate direct filtration of more turbid source water. 

Returning to study denitrification filter effluent, the final phase of YRTP testing covered a range 

of temperatures from 14°C to 26°C with phosphoric acid (0.05 mg-P/L), filter aid polymer (0.10 

mg/L to the conventional filter, 0.05 mg/L to the direct filter), and hydrogen peroxide (1.0 

H2O2/O3) additions, and ozone was dosed at a constant ratio (0.8 O3/TOC).  Filter runtimes from 

the last two phases of testing and TOC removal from all periods of normal operations were 

evaluated in this study.  



26 

 

Appendix C contains a graph of direct filter runs across the entire YRTP direct filtration 

pilot test, including testing periods beyond the scope of this paper.  NTP direct filtration pilot 

testing began in February 2021 and during normal operations, influent temperature ranged from 

15°C to 27°C. The pilot filters received a constant dose of phosphoric acid (0.05 mg-P/L), filter 

aid polymer (0.10 mg/L), and hydrogen peroxide (1.0 H2O2/ozone). Ozone was dosed at 

approximately a 0.8 O3/TOC ratio. Coagulants for direct filtration were initially dosed at 0.8 mg-

Al/L ACH and 1.0 mg/L polymer, doses that were used in the YRTP pilot study. For conventional 

treatment, coagulants were dosed at 6.25 mg-Al/L ACH and 1.0 mg/L polymer based on jar testing 

results for turbidity removal.  During startup, NTP secondary clarifier effluent turbidity and TSS 

were above average, and temperatures were low due to winter conditions. For direct filtration, 

coagulant doses were incrementally increased to improve filter turbidity removal and extend filter 

runtimes (0.8-2.0 mg-Al/L ACH; 1.0-5.0 mg/L polymer). The coagulant doses that most 

consistently achieved direct filter runtimes greater than 24 hours during this testing period were 

1.0 mg-Al/L ACH and 5.0 mg/L polymer. 

 A lower loading rate and a higher EBCT were evaluated during NTP pilot testing.  The 

loading rate and EBCT were changed simultaneously by adjusting the filter influent flow rate and 

keeping filter dimensions constant. Flow through the upstream processes (coagulation, ozone) 

remained constant. Other loading rates and EBCTs were evaluated in a separate experiment and 

results are included in Appendix G. A 15-minute EBCT and 2.5 gpm/sf loading rate were selected 

for further testing.  For this testing period, coagulant doses on the direct filtration process train 

were 1.0 mg-Al/L ACH and 3.0 mg/L polymer and on the conventional treatment train were 6.25 

mg-Al/L ACH and 1.0 mg/L polymer. For both treatment trains, other chemical doses included 



27 

 

ozone at a 1.0 O3/TOC ratio, hydrogen peroxide at a 1.0 H2O2/ozone ratio, 0.05 mg-P/L phosphoric 

acid, and 0.10 mg/L filter aid polymer.  

 Alum was evaluated as an alternative coagulant during NTP pilot testing. Both filters 
[...]
(American Water Works Association), 71(2), 96–101. http://www.jstor.org/stable/ 

41270231 

Trinh, T.K., & Kang, L.S. (2015). Coagulation of phosphorus: effects of Al(III) species  (Ala, Alb, 

and Alc). Desalination and Water Treatment, 53(2), 485-492. https://doi.org/ 

10.1080/19443994.2013.841106 

Trussell, R. R., Trussell, A. R., Lang, J. S., & Tate, C. H. (1980). Recent developments in filtration 

system design. Journal (American Water Works Association), 72(12), 705–710. 

http://www.jstor.org/stable/41270507 

Vaidya, R., Buehlmann, P., Salazar-Benites, G., Schimmoller, L.,  Nading, T., Wilson, C.A., Bott, 

C., Gonzalez, R., & Novak, J.T. (2019). Pilot Plant Performance Comparing Carbon-

Based and Membrane-Based Potable Reuse Schemes. Environmental Engineering Science, 

36(11), 1369-1378. https://doi.org/10.1089/ees.2018.0559 

von Gunten, U. & Pinkernell, U. (2000). Ozonation of bromide-containing drinking waters: a 

delicate balance between disinfection and bromate formation. Water Science and 

Technology, 41(7), 53-59. https://doi.org/10.2166/wst.2000.0115 

Wagner, E. G., & Hudson, H. E. (1982). Low-dosage high-rate direct filtration. Journal (American 

Water Works Association), 74(5), 256–261. http://www.jstor.org/stable/ 41271325 

Wang, J.Z., Summers, R.S. & Miltner, R.J. (1995), Biofiltration performance: part 1, relationship 

to biomass. Journal – American Water Works Association, 87, 55-63. https://doi.org/10. 

1002/j.1551-8833.1995.tb06465.x 

Water Technology. (n.d.). Seymour-Capilano Water Filtration Plant. https://www.water-

technology.net/projects/72eymour-capilano/ 

https://doi/
https://doi/
http://www/
http://www/
http://www/
http://www/
https://doi/
http://www/
https://doi/
https://doi/
http://www/
https://doi/
https://www/


73 

 

Weng, C., Hoven, D. L., & Schwartz, B. J. (1986). Ozonation: An Economic Choice for Water 

Treatment. Journal (American Water Works Association), 78(11), 83–89. 

http://www.jstor.org/stable/41290450 

Westerhoff, G. P., Hess, A. F., & Barnes, M. J. (1980). Plant-Scale Comparison of Direct Filtration 

Versus Conventional Treatment of a Lake Erie Water. Journal (American Water Works 

Association), 72(3), 148–155. http://www.jstor.org/stable/41270421 

Yeh, H.-H., & Ghosh, M. M. (1981). Selecting polymers for direct filtration. Journal (American 

Water Works Association), 73(4), 211–218. http://www.jstor.org/stable/41271156 

Yüksel, E., Akgiray, Ö., Saatçı, A.M., Sarıkaya, H.Z., & Koyuncu, I. (2002). Effect of ozone 

injection location on filter performance in direct filtration. Water Science and Technology, 

46(9), 171-177. PMID: 12448466. 

Zaman, N.K., Rohani, R., Yusoff, I.I., Kamsol, M.A., Basiron, S.A., & Rashid, A.I.A. (2021). Eco-

Friendly Coagulant versus Industrially Used Coagulants: Identification of Their 

Coagulation Performance, Mechanism, and Optimization in Water Treatment Process. 

Environmental Research and Public Health, 18, 9164. https://doi.org/10.3390/ijerph 

18179164 

Zouboulis, A., Traskas, G., & Samaras, P. (2007) Comparison of single and dual media filtration 

in a full-scale drinking water treatment plant. Desalination, 213(1), 334-342. 

https://doi.org/10.1016/j.desal.2006.02.102. 

  

http://www/
http://www/
http://www/
https://doi/
https://doi/


74 

 

APPENDICES 

Appendix A – Pilot Plant Photos 

 

Figure 12: Intuitech Flocculation Sedimentation Pilot 

 

Figure 13: Rapid Mix and Flocculation Basins for Direct Filtration Pilot 



75 

 

 

Figure 14: Intuitech Ozone Pilots 

 

Figure 15: Intuitech Biofiltration Pilots 

  



76 

 

Appendix B – Intermediate Ozonation Experiment 

 The pilot plant was reconfigured to compare direct filtration with pre-ozonation to direct 

filtration with intermediate ozonation.  The original direct filtration treatment train remained 

unchanged.  In the other treatment train, a single-stage rapid-mix tank with coagulant addition was 

placed upstream ozonation, and the ozone contactors and fine bubble diffusion were used for 

flocculation. The rapid-mix tank volume was 0.3 cubic feet with an HRT of 2.1 minutes and a G-

value of 1000 s-1.  Both treatment trains received NTP secondary clarifier effluent. Temperature 

was controlled to 20°C, ozone was dosed at a 1.0 O3/TOC ratio, and 0.05 mg-P/L phosphoric acid 

was added to both filter influents. Both treatment trains received alum and Clarifloc C-308P 

polymer. In the pre-ozonation treatment train, coagulant doses were 1.0-1.5 mg-Al/L alum and 5 

mg/L polymer.  In the intermediate ozonation treatment train, coagulant doses ranged from 1.0-

4.0 mg-Al/L alum and 0.0-6.0 mg/L polymer. Filter-aid polymer doses ranged from 0.05-0.50 

mg/L.  In the treatment train with intermediate ozonation, filter effluent turbidity remained above 

0.15 NTU across all chemical doses.  Filter effluent turbidity reached a minimum (0.15 NTU) at 

the highest alum and polymer doses and with rapid head loss development. Furthermore, large floc 

formation was observed across ozonation and a blanket of solids (> 1 inch) formed on top of the 

filter media. In comparison, in the treatment train with pre-ozonation, filter effluent turbidity 

remained below 0.15 NTU and achieved filter runtimes greater than 24 hours. Intermediate 

ozonation was not a feasible alternative for NTP direct filtration. 

 The polyDADMAC polymer is a potential precursor for NDMA formation by ozone, 

particularly with bromide present (Padhye et al., 2011).  NDMA samples were collected from the 

pilot influent, two ozone effluents, and two filter effluents (Table 12). NDMA samples were stored 

in the SRC laboratory fridge at 4°C and transported in coolers to HRSD’s Central Environmental 



77 

 

Laboratory for analysis using EPA method 521. No significant difference in NDMA formation 

was observed between the two treatment trains.  While the intermediate ozonation configuration 

had no significant effect on NDMA formation, the alternative configuration was ultimately 

rejected due to insufficient turbidity removal and concerns of solids buildup. 

 

Table 12: NDMA Formation with Pre-Ozonation and Intermediate Ozonation 

 NDMA (ng/L) 

Date Pilot Influent 

(SCE) 

Ozone Effluent 

(Intermediate) 

 

Ozone Effluent 

(Pre-) 

Direct Filter 

Effluent 

(Intermediate) 

Direct Filter 

Effluent  

(Pre-) 

6/27/2022 <2.00 51.8 55.9 <2.00 <2.00 

6/28/2022 3.56 59.5 56.1 <2.00 <2.00 

 

 

 

 

 

 

 

 

  



78 

 

Appendix C – Summary of all YRTP Pilot Direct Filtration Testing 

YRTP direct filtration pilot testing was conducted from February 2020 through January 

2021 and all of the direct filter runs are summarized in Figure 16. At startup, influent (“PF”) 

temperature was controlled to 20°C. Jar testing was conducted to determine initial coagulant and 

polymer doses based on visual pin-floc formation for the direct filtration treatment train. Coagulant 

and polymer doses were further adjusted on the pilot plant to improve filter turbidity removal and 

head loss development.  The coagulant doses that most consistently achieved filter runtimes greater 

than 24 hours were 0.8 mg-Al/L ACH and 1.0 mg/L polymer.  For conventional treatment, 3.8 mg-

Al/L ACH and 0.75 mg/L polymer were used. In the next phase of YRTP testing, secondary 

clarifier effluent from YRTP was studied on the pilot to evaluate direct filtration of more turbid 

source water. Afterwards, the pilot plant returned to study YRTP’s denitrification filter effluent. 

Then, phosphoric acid (0.05 mg-P/L) was added to filter influent to enhance biological activity. 

After that, monochloramine was added prior to ozonation for bromate control.  Then, hydrogen 

peroxide (1.0 H2O2/O3) was evaluated as an alternative bromate control mechanism. Next, a 

nonionic filter aid polymer (0.05 mg/L for conventional, 0.10 mg/L for direct) was added to aid 

turbidity removal and slow head loss development.  During a period of elevated influent turbidity 

and lower temperatures, the direct filter experienced several short runtimes as a result of turbidity 

breakthrough.  In response, a series of backwashes was conducted on the direct filter to deep clean 

the media. The final phase of YRTP testing covered a range of temperatures from 14°C to 26°C 

with phosphoric acid, filter aid polymer, and hydrogen peroxide additions and ozone was dosed at 

a constant 0.8 O3/TOC ratio. This testing period is referred to as “normal operations.”



79 

 

 

Figure 16: YRTP Direct Filter Operations Across the Entire Pilot Testing Period



80 

 

Appendix D – TOC Removal Box Plots 

 Figure 17and Figure 18 display TOC concentrations for each treatment step in the YRTP 

and NTP pilot tests, respectively, under normal operating conditions (10-minute EBCT, 3.8 gpm/sf 

loading rate, and ACH).  

 

 

Figure 17: YRTP Pilot TOC 

Concentrations (10-min EBCT) 

 

Figure 18: NTP Pilot TOC 

Concentrations (10-min EBCT) 

 

 

Figure 19 and Figure 20 compare percent TOC removal across the entire pilot processes 

for conventional treatment and direct filtration for the YRTP and NTP pilot tests, respectively, 

under normal operating conditions. Figure 21 and Figure 22 show percent TOC removal for NTP 



81 

 

testing with a longer EBCT and with alum as an alternative coagulant, respectively. For all four of 

the graphs, conventional treatment TOC removal includes removal across coagulation, 

flocculation, sedimentation.   

 

 

Figure 19: YRTP Pilot Percent TOC 

Removal (10-minute EBCT) 

 

Figure 20: NTP Pilot Percent TOC 

Removal (10-minute EBCT) 



82 

 

 

Figure 21: NTP Pilot Percent TOC 

Removal (ACH, 15-minute EBCT) 

 

Figure 22: NTP Pilot Percent TOC 

Removal (Alum, 15-min EBCT) 

 

 

  



83 

 

Appendix E – Analysis of Temperature and TOC Removal  

The pilot was operated at a constant filter loading rate (3.8 gpm/sf) and EBCT (10-minutes) 

for several months over a range of temperatures to simulate cold and warm weather conditions for 

YRTP and NTP. Temperature and TOC removal are plotted in Figure 23 and Figure 24 for YRTP 

and NTP, respectively.   No significant relationship between temperature and TOC removal was 

observed for either source water.  It is important to note that the testing environment was not 

controlled to isolate the effect of temperature on TOC removal.  Coagulant and polymer doses 

varied, and further testing is required to draw conclusions. 

 

 

Figure 23: YRTP Pilot Temperature and TOC Removal 



84 

 

 

Figure 24: NTP Pilot Temperature and TOC Removal 

  



85 

 

Appendix F – Backwash Water Utilization Calculations 

Table 13 displays values for calculating the pilot backwash water utilization. 

 

Table 13: Backwash Water Utilization 

  Conventional Filtration Direct Filtration 

Loading Rate (gpm/sf) 3.8 3.8 2.5 

Influent Flow Rate (gpm) 0.71 0.71 0.49 

Runtime (hr) 60 24 24 

Runtime (min) 3600 1440 1440 

Volume (gal) 2556 1022 706 

BW Volume (gal) 30 45* 45* 

% BW Water 1.2% 4.4% 6.4% 

*The same volume of water was used to backwash the direct filter at both loading rates because 

the filter dimensions were constant.  In full-scale, a larger filter may require more backwash 

water. Note: filter to waste time (15-30 minutes) was not subtracted from filter runtimes.   

 

  



86 

 

Appendix G – Additional Loading Rate and EBCT Pilot Testing 

 Additional loading rate and EBCT pilot testing was performed on NTP secondary clarifier 

effluent. The impacts of loading rate on filter operations are shown in Figure 25 and Figure 26.  

Both pilot filters were operated as direct filters receiving the same ozone effluent and influent 

temperature was controlled to 20°C.  Both filters initially operated at a 20-minute EBCT (1.8 

gpm/sf loading rate) to confirm similar operations and validate the testing method.  Then, one filter 

remained at a 20-minute EBCT as a control and the second filter tested a range of loading rates 

(2.4, 2.9, 3.3, and 3.8 gpm/sf) by adjusting the flow rate.  Runtime and UFRV data are displayed 

in Table 14. Filter runtimes generally decreased nonlinearly with increasing loading rate, with no 

significant difference between 3.3 and 3.8 gpm/sf. The largest UFRV was at the highest loading 

rate and the lowest UFRV was at the lowest loading rate.  No significant trend, however, was 

observed in UFRV for loading rates in between. 

 

 

Figure 25: NTP Direct Filter Loading Rate and Filter Runtime 



87 

 

 

Figure 26: NTP Direct Filter Loading Rate and Unit Filter Run Volume 

 

Table 14: Direct Filter Loading Rate, Filter Runtime, and UFRV 

Loading Rate (gpm/sf) Runtime (hr) UFRV (gal/sf) 

1.8 51 ± 9 5551 ± 970 

2.4 46 ± 5 6612 ± 709 

2.9 36 ± 4 6307 ± 715 

3.3 31 ± 4 6235 ± 809 

3.8 32 ± 1 7240 ± 175 

 

 

To evaluate the effect of EBCT on TOC removal and model TOC removal across the filter 

column, one conventional filter and one direct filter were operated at 20-minute EBCTs (1.8 

gpm/sf loading rate), and TOC samples were collected along each filter column to represent 8-, 

12-, 16-, and 20-minute EBCTs.  TOC removal data are displayed in Figure 27, Figure 28, and 



88 

 

Table 15. TOC removal increased along each filter column as EBCT increased.  Most of the TOC 

was removed in the top portion of each filter column, and additional gains in TOC removal 

efficiency were observed for EBCTs up through 20 minutes for conventional and direct filtration. 

While greater TOC removal efficiency was observed along the direct filter compared to the 

conventional filter alone, overall conventional treatment removed more TOC than direct filtration. 

 

 

Figure 27: TOC Removal Along the Filter Columns (Including Upstream Treatment)  



89 

 

 

Figure 28: TOC Removal Along the Filter Columns (Filtration Only) 

 

 

Table 15: Summary of TOC Removal Along the Filter Columns 

(n = 8) Conventional Filtration Direct Filtration 

EBCT 

(min) 

Total Mean 

(%) 

Std. Dev. 

(%) 

Filter Only 

Mean (%) 

Std. Dev. 

(%) 

Total Mean 

(%) 

Std. Dev. 

(%) 

8 35.8 3.9 18.0 3.4 24.8 5.2 

12 39.1 2.6 22.3 2.5 29.7 3.5 

16 41.5 2.5 25.2 2.6 33.2 2.1 

20 43.9 1.8 28.4 1.9 35.7 1.6 

 

  



90 

 

Appendix H – Jar Testing for Phosphorus Removal 

Jar testing was performed to compare the performance of ACH and alum as coagulants for 

direct filtration.  Three test conditions were studied – ACH, alum, and alum with caustic addition. 

In the caustic addition condition, sodium hydroxide was dosed to isolate the effects of pH and 

alum on flocculation.  Three jar tests were performed for each testing condition and results are 

displayed in Figures 29-34.  Orthophosphate was analyzed with Hach TNT 843 for low range 

reactive phosphorus on the Hach DR3900.   pH was measured using Thermo Scientific Orion Star 

pH probe and benchtop meter.  Alkalinity was analyzed using low range alkalinity chemkeys on 

Hach’s SL1000 Portable Parallel Analyzer.  Zeta potential was measured on the Malvern Zetasizer 

Nano ZS. UV254 absorbance was measured on the Thermo Scientific Genesys 150 UV-Visible 

Spectrophotometer. DOC was analyzed on the Shimadzu 4200. Samples for OP, DOC, and UV 

absorbance analyses were filtered with a syringe and Environmental Express polyvinylidene 

fluoride membrane syringe filters (25 mm, 0.45 μm). 

 



91 

 

 

Figure 29: Jar Testing Results – Orthophosphate Removal  

 

 

 

Figure 30: Jar Testing Results – pH  Drop



92 

 

 

Figure 31: Jar Testing Results – Alkalinity Consumption 

 

 

 

Figure 32: Jar Testing Results – Zeta Potential 



93 

 

 

Figure 33: Jar Testing Results – UV254 Absorbance 

 

 

 

Figure 34: Jar Testing Results – DOC Removal 



94 

 

Appendix I – Direct Filtration Pilot Testing with High Alum Doses 

A test was conducted on the pilot plant to estimate the minimum alum dose required for 

direct filtration to meet the phosphorus requirement during periods of elevated influent 

phosphorus.  Phosphorus was spiked to the pilot influent (NTP secondary clarifier effluent), OP 

samples were collected, and alum dose was increased until sufficient phosphorus removal was 

observed. Phosphoric acid was dosed to achieve a minimum background concentration of 1.0 

mg/L-P orthophosphate. The low dose of acid had no significant effect on pH.  Orthophosphate 

samples were collected from the pilot influent (SCE), direct filter influent (FLOC), and direct filter 

effluent (DF). OP samples were filtered with a syringe and Environmental Express polyvinylidene 

fluoride membrane syringe filters (25 mm, 0.45 μm) and were analyzed with Hach TNT 843 for 

low range reactive phosphorus on the Hach DR3900. 

Results are displayed in Figure 35.  For an influent orthophosphate concentration greater 

than 1.0 mg/L-P, an alum dose greater than 2.7 mg/L-Al was needed for filter effluent to meet the 

0.3 mg/L-P limit. Floc effluent samples were collected 20 minutes after pilot influent samples and 

biofilter effluent samples were collected 15 minutes after floc effluent samples. The delay allowed 

approximately one detention time to pass after chemical addition, while multiple detention times 

are necessary for complete mixing.  At steady state, it is reasonable to assume greater OP removal 

would be observed at these doses.   

 

 



95 

 

 

Figure 35: NTP Direct Filtration OP Removal with Increasing Alum Doses 

 

In a separate test, the impact of higher alum doses on direct filter turbidity removal and 

head loss development was evaluated. Results are shown in Figure 36.  Direct filtration achieved 

24+ hour runs for alum doses up to 4 mg/L-Al.  The 21-hour run was manually backwashed at 

turbidity <0.15 NTU and head loss less than 7 ft.  The filter effluent turbidimeter failed during this 

testing, but grab samples were collected to ensure filter effluent turbidity was within specifications.  

It is possible, however, that filter effluent turbidity was greater than 0.15 NTU during some of 

these runs.  A repeat of this experiment with the filter effluent turbidimeter in service should be 

performed to gain confidence in these conclusions. 

 



96 

 

 

Figure 36: NTP Direct Filter Operations with High Alum Dose 



97 

 

VITA 

 

Savannah M. Flemmer 

 

Department of Civil and Environmental Engineering 

Old Dominion University 

135 Kaufman Hall 

Norfolk, VA 23529 

Office Phone: 757-683-3753 

Fax: 757-683-5354 

 

 

Education 

B.A., Economics and Foreign Affairs, 2017, University of Virginia, Charlottesville, VA 

B.S., Civil Engineering, 2021, Old Dominion University, Norfolk, VA 

M.S., Environmental Engineering, 2023, Old Dominion University, Norfolk, VA 


	Evaluating Direct Filtration as an Alternative to Conventional Carbon-Based Advanced Treatment for Indirect Potable Reuse
	Recommended Citation

	tmp.1696250036.pdf.A0_nK

